
Galler för bräddavlopp
Grating for skimmers
Решетка для скиммера

Copyright © 2015 Pahlén AB, Box 728, SE-194 27 Upplands Väsby, Sweden
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com

Manual
User manual
Инструкция 
Gerbrauchsanleitung
Manuel d’utilisation
Manuiale d’usa
Manual de instrucciones

M
A5

5-
19

 re
v.

1

Swedish design 
and manufacture 

since 1967

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124705
OA 2013-06-03

OA 2013-06-07

 
Galler till bräddavlopp med duk

 M11858 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1185615530012 Gallerplåt bockad12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

9

8

10

5

4

3

1

6

2

7

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2





3

Galler till bräddavlopp
M

A5
5-

19
S

SVENSKA

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1249XX
ASA 2013-08-16

 
Bräddavlopp vinyl

 Bräddavlopp nät MA55-19  

Marine

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1:5

112981
CL 2007-09-04

ASA 2009-06-26

Vinyl
Bräddavlopp -03

Standardhals R11141 MA55-19 2

DIN 6923 - M5 Steel, MildHex Nut1421
Liner bräddavloppshål B Generic 120
ISO 7046-2 H - M6x3019911330A4Skruv MFX M6x30416
ISO 4032 - M619930025A4Mutter M6M M6415
DIN 7985 (H) - M5x12-H19909315A4Skruv MRX M5x12214
M1012211265 Frontram slät 113
R11145112813 Packning 250x200x2mm112
11281391128139 Packning 250x200x1,5mm självhäftande111
R1110915594310 Klamma210
R111441128161 Ändskydd29
R11112112571 Fjäder/bygel18
R1114315581000 Flytkropp 190x130x20, frigolit17
R1111115516005 Klafflucka -0316
R11142112910 Lock15
R1110615594408 Krage bräddavlopp std14
R11140112620 Skimvacplatta Pahlén13
R1113951245 Silkorg komplett12
R1110315594012 Bräddavlopp-03 vinyl11

Drawing.no:Art.noMaterialTitle/ NameQty.Item. Sid 2(2)

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124705
OA 2013-06-03

OA 2013-06-07

 
Galler till bräddavlopp med duk

 M11858 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1185615530012 Gallerplåt bockad12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

9

8

10

5

4

3

1

6

2

7

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2

A

Innehåll:
  1.	 Fästram special med 4st försänkta hål
  2.	 Galler typ A eller typ B (1st)
  3.	 Försänkt skruv M4x10 (4st)
  4.	 Packning med fasade hörn t=2
  5.	 Självhäftande packning t=1,5
  6.	 Skruv M5x20 (14st)
  7.	 Flänsmutter M5 (14st)
  8.	 Skruv M5x8 (6st)
  9.	 Frontram Marine
10.	 Bricka (6st)

Montering
Befintligt monterat bräddavlopp med slät front
1.	 Sänk poolens vattennivå till under bräddavloppet.
2.	 Lossa den gamla frontramen. Den ska inte användas igen.
	 Vid behov eller vid linerbyte byts den självhäftande packningen på 
	 bräddavloppet ut mot en ny.
3.	 Montera fast bräddavloppet med den nya fästramen (skruvar och
	 flänsmuttrar, 14 st) och den nya packningen med fasade hörn 
	 placerad under fästramen. Fästramen ska vara vänd så att de för-
	 sänkta hålen är synliga.
4.	 Vinkla in gallret i fästramen och fäst gallret mot baksidan av ramen 
	 med de fyra försänkta skruvarna.
	 Galler typ A ska vara vänt så att de bockade kanterna vätter in mot 
	 bräddavloppet. Styr och håll emot med hjälp av buntbandet, klipp sedan bort det.
	 Galler typ B ska vara vänt enligt bild 1.
5.	 Sätt fast de sex skruvarna i den nya frontramen med plastbrickorna som låsning 
	 på baksidan.
6.	 Skruva fast frontramen i fästramen.

Befintligt monterat bräddavlopp Marine
1.	 Sänk poolens vattennivå till under bräddavloppet.
2.	 Lossa fronten.
3.	 Borra fyra hål och försänk dessa, se bifogad 
	 ritning M11824 (eller använd gallerplåten som mall).
	 Var noga med placeringen. Hacken på galler typ A:s
	 kortsidor ska passa mot fästramen.
4.	 Montera enligt punkt 3–6 ovan.

Nya bräddavlopp Marine
1.	 Byt ut fästramen som medföljer bräddavloppet
	 mot den som medföljer gallret. (Den som ska användas 
	 har fyra extra hål, försänkta på framsidan, se ritning M11824.)
2.	 Montera bräddavloppet enligt anvisning MA55-16 som 
	 medföljer bräddavloppet och montera gallerplåten enligt punkt 3–6 ovan.

Produktbeskrivning
Dessa galler är tillbehör som kan monteras på både befintliga och nya bräddavlopp från Pahlén i pooler med duk.

Galler typ A, art.nr 124705		  Galler typ B, art.nr 124706

Slät front

Bild 1



4

Grating for skimmers
M

A5
5-

19
E

ENGLISH

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1249XX
ASA 2013-08-16

 
Bräddavlopp vinyl

 Bräddavlopp nät MA55-19  

Marine

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1:5

112981
CL 2007-09-04

ASA 2009-06-26

Vinyl
Bräddavlopp -03

Standardhals R11141 MA55-19 2

DIN 6923 - M5 Steel, MildHex Nut1421
Liner bräddavloppshål B Generic 120
ISO 7046-2 H - M6x3019911330A4Skruv MFX M6x30416
ISO 4032 - M619930025A4Mutter M6M M6415
DIN 7985 (H) - M5x12-H19909315A4Skruv MRX M5x12214
M1012211265 Frontram slät 113
R11145112813 Packning 250x200x2mm112
11281391128139 Packning 250x200x1,5mm självhäftande111
R1110915594310 Klamma210
R111441128161 Ändskydd29
R11112112571 Fjäder/bygel18
R1114315581000 Flytkropp 190x130x20, frigolit17
R1111115516005 Klafflucka -0316
R11142112910 Lock15
R1110615594408 Krage bräddavlopp std14
R11140112620 Skimvacplatta Pahlén13
R1113951245 Silkorg komplett12
R1110315594012 Bräddavlopp-03 vinyl11

Drawing.no:Art.noMaterialTitle/ NameQty.Item. Sid 2(2)

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124705
OA 2013-06-03

OA 2013-06-07

 
Galler till bräddavlopp med duk

 M11858 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1185615530012 Gallerplåt bockad12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

9

8

10

5

4

3

1

6

2

7

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2

A

Contents:
  1.	 Special attachment frame with 4 countersunk holes
  2.	 Grating type A or type B (1pc)
  3.	 Countersunk screw M4x10 (4pcs)
  4.	 Grommet with chamfered corners t=2
  5.	 Self-adhesive grommet t=1.5
  6. 	Screw M5x20 (14pcs)
  7.	 Flange nut M5 (14pcs)
  8.	 Screw M5x8 (6pcs)
  9.	 Front frame, Marine
10.	 Washer (6pcs)

Fitting
Existing skimmer with flat front
1.	 Lower the water level in the pool until it falls below the line of the 
	 skimmer.
2.	 Unscrew the old front frame, it will not be re-used here.
	 If necessary, or if the liner is to be replaced, remove the existing 
	 self-adhesive grommet on the skimmer and fit a new one.
3.	 Secure the skimmer in the new attachment frame (screws and
	 flange nuts (14pcs), with the new grommet with chamfered corners
	 sitting under the frame. The attachment frame must be turned so 
	 that the countersunk holes are visible.
4.	 Angle the grating into the attachment frame and screw the grating
	 securely into position using the four countersunk screws.
	 The grating type A must be turned so that the bent edges engage against
	 the skimmer. Guide in and secure using the cable tie as a handle, then cut
	 the cable tie off.
	 The grating type B must be turned as in picture 1.
5.	 Fit the six screws in the new front frame using 
	 the plastic washers as locking on the rear side.
6.	 Screw the front frame securely to the attach-
	 ment frame.

Existing skimmer, Marine
1.	 Lower the water level in the pool until it falls 
	 below the line of the skimmer.
2.	 Remove the front.
3.	 Drill four holes and countersink them, see the
	 attached drawing M11824 (or use the grating plate
	 as a template).
	 Be careful with the placement. The hooks on the short 
	 sides of the grating typ A must fit in the mounting frame.
4.	 Fit as described in points 3–6 above.

New skimmers, Marine
1.	 Replace the attachment frame that comes with the skimmer with
	 the one that comes with the grating. (The frame that is to be used has
	 four additional holes, countersunk on the front side (see drawing M11824).
2.	 Fit the skimmer as described in instruction MA55-16, which is included with 
	 the skimmer and fit the grating plate as described in points 3–6 above.

Product description
These gratings are accessorys that can be installed on both new and existing Pahlén skimmers in pools with liner.

Grating type A, item no 124705	 Grating type B, item no 124706

Plane front

Picture 1



5

Решетка для скиммера
M

A5
5-

19
R

РУССКИЙ

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1249XX
ASA 2013-08-16

 
Bräddavlopp vinyl

 Bräddavlopp nät MA55-19  

Marine

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1:5

112981
CL 2007-09-04

ASA 2009-06-26

Vinyl
Bräddavlopp -03

Standardhals R11141 MA55-19 2

DIN 6923 - M5 Steel, MildHex Nut1421
Liner bräddavloppshål B Generic 120
ISO 7046-2 H - M6x3019911330A4Skruv MFX M6x30416
ISO 4032 - M619930025A4Mutter M6M M6415
DIN 7985 (H) - M5x12-H19909315A4Skruv MRX M5x12214
M1012211265 Frontram slät 113
R11145112813 Packning 250x200x2mm112
11281391128139 Packning 250x200x1,5mm självhäftande111
R1110915594310 Klamma210
R111441128161 Ändskydd29
R11112112571 Fjäder/bygel18
R1114315581000 Flytkropp 190x130x20, frigolit17
R1111115516005 Klafflucka -0316
R11142112910 Lock15
R1110615594408 Krage bräddavlopp std14
R11140112620 Skimvacplatta Pahlén13
R1113951245 Silkorg komplett12
R1110315594012 Bräddavlopp-03 vinyl11

Drawing.no:Art.noMaterialTitle/ NameQty.Item. Sid 2(2)

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124705
OA 2013-06-03

OA 2013-06-07

 
Galler till bräddavlopp med duk

 M11858 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1185615530012 Gallerplåt bockad12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

9

8

10

5

4

3

1

6

2

7

A 

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

124706
OA 2013-11-08

OA 2014-01-20

bräddavlopp med duk
Galler B (tråd)  

 M11954 1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

19941415 Bricka19941415GenericBricka SR1945 HPDE natur (M5)610
M1135815530000GenericFrontram bräddavlopp Marine19
DIN 7991 - M5x819920210A4Skruv MFT M5x868
DIN 6923 - M519930024A4Flänsmutter M6MF M5147
ISO 7045 - M5 x 20 - 4.8 - Z19909330A4Skruv MRX M5x20146
11281391128139GenericPackning 250x200x1,5mm självhäftande15
M1142215530003GenericPackning 250x200x2mm14
IFI 513 - M4x0,7 x 1019912110A4Skruv MKFX M4x1043
M1195315530013EN 1.4404Galler (tråd)12
M1182415530004 Fästram komplett till frontram borrad11

Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

5

4

1

6

7

98
10

3

2

A

Содержание:
  1.	 Монтажная рама 4-мя потайными отверстиями
  2.	 Решетка A или B(1шт.)
  3.	 Потайной винт M4x10 (4 шт.)
  4.	 Прокладка со скошенными углами t=2мм
  5.	 Самоклеящаяся прокладка t=1,5мм
  6.	 Винт M5x20 (14 шт.)	
  7.	 Фланцевая гайка M5 (14 шт.)
  8.	 Винт M5x8 (6 шт.)
  9.	 Передняя панель Marine
10.	 Шайба (6шт.)

Монтаж
Уже установленный скиммер с плоской лицевой панелью
1.	 Спустить воду ниже уровня расположения скиммера.
2.	 Снять лицевую панель. Она больше не понадобится.
	 При необходимости или замене обшивки самоклеящаяся
	 прокладка скиммера подлежит замене на новую.
3.	 Укрепить новую прокладку со скошенными углами и новую
	 монтажную раму на скиммере с помощью винтов и фланцевых
	 гаек. Монтажная рама должна быть расположена так, чтобы были
	 видны потайные отверстия.
4.	 Вставьте решетку в монтажную раму и закрепите ее на задней 
	 стороне рамы четырьмя винтами с потайной головкой. 
	 Решетка типа А должна быть развернута загнутыми краями в сторону
	 скиммера. Прижмите решетку к монтажной раме с помощью пластиковой 
	 стяжки, затем обрежте стяжку.
	 Решетка типа В должна быть развернута, как показано на рис. 1.

5.	 Зафиксировать шесть винтов на новой лицевой 
	 панели при помощи пластмассовой шайбы с 
	 тыльной стороны.
6.	 Привинтить лицевую панель к монтажной раме.

Уже установленный скиммер Marine
1.	 Спустить воду ниже уровня расположения 
	 скиммера.
2.	 Снять лицевую панель.
3.	 Используя решетку в качестве шаблона, 
	 просверлить 4 отверстия и заглубить их, 
	 см.рис. M11824. При установке решетки убедитесь, 
	 что выемки на коротких сторонах совпадают с 
	 монтажной рамой.
4.	 Монтаж в соответствии с пп. 3–6 выше.

Новый скиммер Marine
1.	 Заменить монтажную раму скиммера на монтажную раму, прилагающуюся 
	 к накладке. (В требуемой раме есть 4 дополнительных отверстия, см. рис. M11824.)
2.	 Монтировать скиммер в соответствии с инструкцией MA55-16, прилагающейся к скиммеру, 
	 и монтировать решетку согласно A пп. 3–6 выше.

Описание изделия
Данное изделие может монтироваться как на уже установленные, так и на новые скиммеры от Pahlén  
для бассейнов с пленкой.

Плоская лицевая панель

Тип A: Артикул 124705

Тип B: Артикул 124706

Pис. 1



6M
A5

5-
19

UP

A-A ( 2 : 1 )

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768-1 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

1:1

15530004
OA 2013-04-19

medel

bräddavlopp Marine
Fästram komplett borrad

 M11824 0

M1142115530002 Fästram komplett Marin11
Drawing.no:Art_nrMaterialTitle/ NameQty.Item.

A

A

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

>PC/ABS< O M11420


4,

5(
4x

)

3(4x)

186

13
5

90
°

A
-A

 ( 
2 

: 1
 )

A
rt.

no
.

R
ev

.n
o.

S
ca

le

D
es

ig
ne

d 
by

:
A

pp
ro

ve
d 

by
:

R
ev

is
ed

 b
y:

  D
at

e

D
ra

w
n 

by
:  

D
at

e

D
ra

w
in

g 
nu

m
be

r

A
ss

em
bl

y 
dr

aw
in

g 
no

.

S
ur

fa
ce

 tr
ea

tm
en

t

pa
rt 

of
 IS

O
 2

76
8-

1 
Th

e 
to

le
ra

nc
e 

cl
as

s 
in

 a
cc

or
da

nc
e 

w
ith

 th
is

E B
ox

 7
28

, S
E

-1
94

 2
7 

U
pp

la
nd

s 
V

äs
by

, S
w

ed
en

P
ho

ne
 +

46
 8

 5
94

11
05

0,
 F

ax
 +

46
 8

 5
90

86
88

0

1:
115

53
00

04
O

A
20

13
-0

4-
19

m
ed

el

br
äd

da
vl

op
p 

M
ar

in
e

Fä
st

ra
m

 k
om

pl
et

t b
or

ra
d

 
M

11
82

4
0

M
11

42
1

15
53

00
02

 
Fä

st
ra

m
 k

om
pl

et
t M

ar
in

1
1

D
ra

w
in

g.
no

:
A

rt_
nr

M
at

er
ia

l
Ti

tle
/ N

am
e

Q
ty

.
Ite

m
.AA

This document and its contents are the exclusive 
property of Pahléns and may not be copied, 
reproduced, transmitted or communicated to a third 
party, or used for any purpose without written permission.

>P
C

/A
B

S
<

O
 

M
11

42
0

4,5(4x)

3(
4x

)

18
6

135

90°

90°

Ø4,5(4x)

Ritning - Fästram

Drawing - Mounting frame

Рис.- Монтажная рама 

M11824


